
THIS FILING SUBMITTED ON RECYCLED PAPER 

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD 
 

MORTON F. DOROTHY,   ) 
      ) 
  Complainant,   ) 
      ) 

v.     ) PCB No. 05-49 
      ) 
FLEX-N-GATE CORPORATION,  ) 
an Illinois corporation,    ) 
      ) 
  Respondent.   ) 
 

NOTICE OF FILING 
 
TO: Ms. Dorothy M. Gunn   Carol Webb, Esq. 

Clerk of the Board   Hearing Officer 
 Illinois Pollution Control Board Illinois Pollution Control Board 
 100 West Randolph Street  1021 North Grand Avenue East 
 Suite 11-500    Post Office Box 19274 
 Chicago, Illinois  60601  Springfield, Illinois  62794-9274 
 (VIA ELECTRONIC MAIL) (VIA ELECTRONIC MAIL) 
 

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of 
[...]
astewater that the Facility treats and discharges to the UCSD

floor.

UCSD issued to Flex-N-Gate, a copy of which autho

Motion

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



14. The sludge that the Facility's Wastewater

is a hazardous waste as defined in 35111. Admin, Code § `121.10.3.

15, The Facility's wastewater treatment

16. This Facility's Wastewater Treatment Equipment:

(a)

nt Equipment generates

s not been excluded from

720.120 and 720.122.'°

elation of hazardous waste," i.e.,

reatment of the wastewater creates;the F006 slu
is "design

i s "constructed primarily of nonearthen materials (e,g., wood,

concrete, steel, plastic)," in this case, Fiberglass Reinforced Plastic

and steel; and,

(d) these "none ials. . . prov tructural support."

Under penalties as provided by law pursuant to Section 1-109 of the Code

of Civil Procedure, the undersigned certifies that the statements set forth

in this instrument are true and correct, except as to matters therein stated
ilief and as to such matters the undersigned

certifies as aforesaid that he verily believes the same to be true.

GWSUQRFil/Affidavit of Kovin Jeffries- Motion for Sanctions

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



ti
w

lt!aW

C OC
7 r

e

E, IB1'C

r
e

0
F

F

s

d8

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



STATE OF ILLINOIS

P LEASE TYPE (Form designed for use on elite (12-pitch) typewriter.) EPA Form 8700-22 (ReY. 8-89)

WASTE MANIFEST __[ ELROODMOS
S. Generators Name

. GnardiaaWest
ý 'r r i I P.O. D=277 

601 Gueidtm Drive

Urý* IL 61$03 Urbuna, IL 61801
4. '24 HOUR EMERGENCY AND SPILL ASSISTANCE NUMBERS' 800.42400
5. Transporter 1 Company Name 8. ' US EPA ID Number

Fre&edd G'`atWe, lRC. KiDOS41Z61

1 5.

ENVIRONMENTAL PROTECTION A(dtNOY DIVISION OF LAND YULLU I IUN OUN I KUL

P .O. BOX 19278 SPRINGFIELD, ILLINOIS 82794.9278 (217) 782-8781

State Form LPC 82 9/81 IL532-0610

ores and Additional Information

ERA N 171
Generates Nss- etinfeetlpency plains 217-2711.2;135

1 8. GENERATORS CERTIFICATION: I hereby declare that the contents of this consignment are fully and accurately described above by
proper shipping name and aim tleseified, packed, marked, and labeled, and are in all respects in proper condition for transport by highway
aooording m applicable Intsmational and national government regulations.

If I am a 
ý 4ýe and that 

certify 
have selected 

I have 
the 

program In place reduce 
en storage, 

and 
o r dtoxicity currently 

generated of waste 
aiable to r 

the degree 
miniýmiz 

determined to
be economically practicable pý
and future 

ded this 
threat 

man 
health 
emeM method mare 

environment; 
available to me OR, 

if II aamýadsmall lttuar%generator, t have made a good f&M effort to minimal my waste generation and
en ffo rd. 

r- Date

5 igna

U NIFORM HAZARDOUS 1. Generators US EPA ID No.

Discrepancy Indication Space

n .

1 9. I Den

~ (Ty'\
This Agency is authodxsd to r*Wrm. pu mt to Illlnols fbNsid spur ill 12. 9ek5on
Ihia Infortnatlon may result In s civil ry against the owner ý''' f 1o exceed $25.000 p
oar day of violation and knodaonment uo to 6 v888pro. Thle form has been approved by the Form Manaoanam ContO

Month Day Y

Date

Month Day Y

ýý I-C
Month Day Y

1.'. 1 - L I _ i....

o f vbt
st Do

FOR SHIPMENT OF HAZARDOUS
AND SPECIAL WASTE

Form Approved. OMB No. 20500099

2. Page 1 I Infomutlon in the shaded areas Is n
nrquYad bY Federal law, Iwt Is requited t

o f I I a lnois law.

Infomudon be submiftsd
of We Information mss.

COPY 1. TSD MAIL TO GENERATOR

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



Public Notice - Urbana Champaign Sanitary District Northeast STP, Draft Modifi... Page 1 o

cýýri>týýýýN

Rod R. Blagoji

Public Not ce
N PDES Permit No. IL0031500

Notice No. RJH:03040301.dik

Public Notice Beginn 9, 2003

Public Notice Ending Date: June 9, 2003

National Pollutant Discharge Elimination System (NPDES) Permit Program

PUBLIC NOTICE/FACT SHEET
of

Draft Modified NPDES Permit to Discharge Into Waters of the State

Public Notice/Fact Sheet Issued By:

I llinois EPA

Division of Water Pollution Control

Permit Section

1021 North Grand Avenue East

Post Office Box 19276

Springfield, Illinois 62794-9276

217-782-0610

Name and Address of Discharger: Name and Address of Facility:

Urbana Champaign Sanitary District Urbana Champaign SD NE STP

Post Office Box 669 1100 East University Avenue

Urbana, Illinois 61803 Urbana, Illinois

(Champaign County)

The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to modify a

NPDES Permit to discharge into the waters of the state and has prepared a draft modified Permit and

associated fact sheet for the above named discharger. The Public Notice period will begin and end on

the dates Indicated In the heading of this Public Notice/Fact Sheet. All comments on the draft modified

Permit and requests for hearing must be received by the IEPA by U.S. Mall, carrier mail or hand

delivered by the Public Notice Ending Date. Interested persons are Invited to submit written comments

on the draft modified Permit to the IEPA at the above address. Commentors shall provide his or her

name and address and the nature of the Issues proposed to be raised and the evidence proposed to be

presented with regards to those issues. Commentors may include a request for public hearing. Persons

submitting comments and/or requests for public hearing shall also send a copy of such comments or

requests to the Permit applicant. The NPDES Permit and notice numbers must appear on each

comment page.

The modification request, engineer's review notes including load lim

Sheet, draft Permit, comments received, and other documents are

http:i/www.epa.state.il.us/public-notices/2003/urbana-sanit

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0031500

This Permit contains an authorization to treat and discharge excess flow as follows:

Discharge Number and Name: 002 Excess Flow Outfall

CONCENTRATION
LIMITS ma/L

Parameter Dally Maximum Monthly Average Regulation

BOD5 ' 40 CFR 133.102

Suspended Solids 7F ' 40 CFR 133.102

Fecal Coliform Shall not exceed a geometric mean of 200 per 100 mL nor shall more than 10% of 35 IAC 304.121
the samples during the month exceed 400 per 100 mL

pH Shall be in the range of 6 to 9 Standard Units 35 IAC 304.125

Chlorine Residual
.ý__ý_,ým____.._M._..___ _._...._.__...._.__.. _ _..

3.0
..._.........,..._..._._..._`..,.._._...__ ýý... _.._4_.._.__._.._.__._._.._. 35 IAC 302.208

r_.____.ý__...Y _ _.____ __.__..

`Concentration Limits (L) shall be determined as follows:

L = -15t23(D) + 49.565

r of days of discharge per month
ge effluent limitation in mg/L

Discharge Number and Name: 003 Flood Protect when the receiving stream is above elevation 700.50)

d on a design average flow (DAF) of 17.3 MGD (design maximum flow (DMF) of 34,6,

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

LOAD LIMITS lbslday' CONCENTRATION

_ ._._.._...._,_ _
DAF (,DMF)

__.,_........,. ._ ._........___. ___..._..,._......._......a
LIMITS mg&

.....___._ .

Monthly Weekly Daily

_ _,. .._.._..

Monthly

._.e_.____.___

Weekly

___.__

Daily
Parameter Average Average Maximum Average Average Maximum Regulation

CBOD5 1,443 2,886 10 20 35 IAC 304.120
(2,886) ,, (5,771) 40 CFR133.102

Suspended Solids 1,731 3,463 12 24 35 IAC 304.120
(3,463) (6,926) 40 CFR133102

pH Shall be in the range of 6 to 9 Standard Units 35 IAC 304.125

Chlorine Residual 0.05 35 IAC 302.208

Ammonia Nitrogen:
March 303 (606) 765 (1,529) 1,385 (2,770) 2.1 5.3 9.6 35 IAC 355 and

-O bober 216 433
1 5

35 IAC 302
Nov. 346 (693) 693 ( 38 ) 2.4 4.8

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



Public Notice/Fact Sheet - Page 2 -- NPDES Permit No. IL0031500

Application is made for the existing discharges which are located in Champ
discharge point, receiving stream and stream classifications:

y, Illinois. The following information identifies the

Stream Biological Stream
Outfall Receiving Stream Latitude Longitude Classification Characterization

001 Saline Branch 40° 07' 11" North 88° 11' 29" West General Use B
Drainage Ditch

002 Saline Branch 40° 07' 11" North 88° 11' 46" West General Use B
Drainage Ditch

003 Saline Branch 40° 07' 11" North 88° 11' 27" West General Use B
Drainage Ditch

tifying the location of the discharge(s) please see the attached map,

Discharge Number and Name: 001 STP Outfall

Load limits computed based on a design average flow (DAF) of 17.3 MGD (design maxi

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

(DMF) of 34.6 MGD).

LOAD LIMITS lbs/day" CONCENTRATION
DAF (DMFt LIMITS mo/L

Monthly Weekly Daily Monthly Weekly Daily
Parameter Average Average Maximum Average Average Maximum Regulation

CBOD5 1,443 2,886 10 20 35 IAC 304.120
(2,886) (5,771) 40 CFR 133.102

Suspended Solids 1,731 3,463 12 24 35 IAC 304.120
(3,463) (6,926) 40 CFR 133.102

pH Shall be in the range of 6 to 9 Standard Units 35 IAC 304.125

Chlorine Residual 0.05 35 IAC 302.208

Ammonia Nitrogen:
March 303 (606) 765 (1,529) 1,385 (2,770) 2.1 5.3 9.6 35 IAC 355 and
April-October ' 216 (433) 433 (866) 1.5 3.0 35 IAC 302
Nov. Feb. 346 (693) 693 (1,385) 2.4 4,8

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



FACT SHEET

Name and Address of Discharger:

Urbana Champaign Sanitary District
Post Office Box 669
Urbana, Illinois 61843

Name and Address of Facility:

Urbana Champaign
1100 East University
Urbana, Illinois
(Champaign County)

The following water quality and effluent standards and limitations were applied to the discharge:

Title 35: Environmental Protection, Subtitle C: Water Pollution, Chapter I: Pollution Control Board and the Clean
applied In determining the applicable standards, limitations and conditions contained in the draft Permit.

The applicant is engaged in trea
areas of Champaign County,

The length of the Permit

NPDES Permit No. IL0031500
Notice No. RJH:03040301.dlk

National Pollutant Discharge Elimination System (NPDES)
Permit Program

PUBLIC NOTICE/FACT SHEET
of

Draft Modified NPDES Permit to Discharge Into Waters of the State

domesti and industri

Water Act were

f or the City of Champaign, the City of Urbana and tributary

The main discharge number is 001. The seven day once in ten year low flow (7Q10) of the receiving stream,
Ditch, is 4 cis,

The stream segment, BPJC-06, receiving the discharge from outfalls 001, 002 and 003 is on the 303 (d) list of

The following parameters have been identified as the pollutants causing imp

Potential Pollutants Potential Contributors

Nutrients, phosphorus, nitrates, pathogens, organic

enrichment

Saline Branch Drainage

mpaired waters.

pal point sources, urban runoff/storm sewers, hydrologicthabitat
modification, channelization, habitat modification, streambank
modification/destabilizati

The design average flow (DAF) for the facility Is 17.3 million gallons per day (MGD) and the design maximum flow (DMF) for the facility
is 34.6 MGD. Treatment consists of primary treatment, trickling filters, activated sludge, secondary clarification, nitrification, sand
filtration, sludge thickening, anaerobic digestion, sludge dewatering, land application of sludge.

This treatment works has an approved pretreatment program. There are 3 noncategorical SlUs and 2 CIUs.

This Modified NPDES Permit does not increase the facility's DAF, DMF, concentration limits, and/or load limits.

The [EPA will accept comments on the following draft modifications to the Permit:

1. Ammonia Nitorgen limits were modified to reflect the current water quality standards.

2. Special Condition 16 has been removed.

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



Public Notice - Urbana Champaign Sanitary District Northeast STP, Draft Modif,..

copied at the IEPA between 9:30 a. m. and 3:30 p.m. Monday through Friday when scheduled by the
interested person.

If written comments or requests indicates a significant degree of public interest In the draft modi

2

Permit, the permitting authority may, at Its discretion, hold a public hearing. Public notice will be given
45 days before any public hearing. Response to comments will be provided when the final Permit is
issued.

For further information, please call Ralph Hahn at 217-782-0610.

C opyright {r7 2004 Illinois EPA Agency Site Map I Privacy Information I Kids Privacy I Web Accessibility I Agency Webrnaster

htto://www.epa.state.il.us/public-notices/2003/urbana-sanitary-ne/ 3/29/2005

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



Public Notice/Fact Sheet - Page 4 -- NPDES Permit No. IL0031500

This draft Permit also contai

in possible effluent deterioration,

ing requirements as special conditions:

1. Reopening of this Permit to include different final effluent limitations.

2. Operation of the facility by or under the supervision of a certified operator.

3. Submission of the operational data in a specified form and at a required frequency at any time during the effective term of this
Permit.

4. More frequent monitoring requirement without Public Notice in the event of operational, maintenance or other problems resulting

5. Prohibition against causing or contributing to viola of water quality standards.

6. Effluent sampling point location.

7. Controlling the sources of infiltration and inflow into the sewer system.

8. A requirement to monitor and a limit of 0.05 mg/L for residual chlorine when it is used.

9. The Permittee Implements and administers an industrial pretreatment program pursuant to 40 CFR 0403.

10. Burden reduction.

11. Submission of annual fiscal data.

12.

13.

14.

A requirement for b

Submi

f

itoring of the effluent.

al reports indicating the quantities of sludge generated and disposed.

Recording the monitoring results on Discharge Monitoring Report Forms using one such form for each outfall each month and
submitting the forms to IEPA each month.

15. Storm Water Pollu

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



. 
SECT14 ONE - .GAL '

URBANA & CHAMPAIGN'SANITARY.DISTRICT
INDUSTRIAL WKSýýTBR DISCHARGE PERMIT

PermiirNumbe "1604-O1

Name : Guaardiaxt"'Went

Fa ility Addreas: 1306 S .'University Avenue, LTrbaMa 61802

SI Code: Code: 336370

Th above. referenced User ̀ lb hereby' authorized -to discharge
w tewater 'to the Urbaiia ' V. "Champaign' -Sanitary District

jact-to said User'.s_:gqmpl a.nc.e.-"Vith the terms and
co itions ih this pei4nit.

8f active Date: March .'1; .2004 ,.

E, iration Date: : Eebruary .28, 2009

Re+ommended For Approval

Pr treatment coordinator

W op
B de R . BUtleZ. 4ýu-

Apl$roval:

ý 'ý'M
G .

Diz

2 24 -04
Tim 'Bachman, P,. B. : . . (Date)
ector"of Waste'Treatment

.. . (Date) .

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



a violation, the User shall also repeat

is and submit the results of the
ict within 30 days after becoming

ie User is not required to

rms sampling at the User at a

4ncy of at least-once'per month: or, the District
rms sampling at the User between the time when the User

forms its initial sampling and the time when the User
ives the results of this sampling. Note that additional

ampling may be necessary.to
liance asý. defined,-44-,'Section 825 ref UCED ordinance

ors, any, records, books,
s, .or correspondeince rel

ical analysis made by ox
n -With its discharge. E

not. be limited to the "c

s onable

: ication, to enter upon the

or records.

ischarging

itoring,
the

ch information

exact place,
the-person or

notification by
is Environmental

Environmental

Lives, exhibiting

scharge as a part
reatment to achieve

in this permit.

ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, JUNE 19, 2006



SECTION TBRPE " MONITORING"(Contý

t

6. A 1 analyses required by this permit'shall be performed